
 
 
 

                                                                                           
 
 

 
 
 
 
 
 
 
 
 
 
 

Guidelines for Sewage Works Design 
 
 

April 2014 
 
 

EPB 203 
 
 
 
 
 
 
 
 
 
 
 
Note:  As of October 1, 2012 The Water Security Agency and Saskatchewan Ministry of Environment share 
responsibility and authority for the administration of The Environmental Management and Protection Act, 2002, 
and The Water Regulations, 2002 as pertaining to prescribed waterworks or sewage works in Saskatchewan. 
Therefore, all material contained within this document applies to waterworks or sewage works governed by the 
Water Security Agency or the Saskatchewan Ministry of Environment in accordance with their assigned. 
[...]
scope of the federal regulations must comply with the requirements specified in the WSER.  When designing 
a new or upgraded wastewater treatment facility, the designer or responsible engineer should consider 
requirements under both the WSER and MWWE strategy.  Ensuring compliance with the WSER/strategy 
requirements will reduce the likelihood of additional upgrades being required shortly after a system is 
constructed or upgraded.  Further, the designer or responsible engineer may be required to conduct a 
Downstream Use and Impact Study (DUIS) to evaluate the quality and status of the receiving water before 
designing a new or upgraded wastewater treatment facility.  
 
These treated effluent limits are minimum requirements and the Water Security Agency may set more 
stringent discharge limits based on the type of wastewater treatment system proposed, site-specific 
conditions, DUIS results, and potential impacts of treated effluent in the receiving environment.  Where a 
facultative lagoon system is employed to treat wastewater, the same effluent quality must be achieved where 
those works discharge to water frequented by fish.  The designer or responsible engineer may consider that 
a reduced CBOD5 loading rate of 25 kg/hectare/day and an extended storage capacity of at least 220 days of 
projected average day sewage input over a 20 year projected design life may provide enhanced treatment, 
particularly for spring effluent discharges.  The designer or responsible engineer should consider loading and 
storage capacity in determining the applicable sizing for facultative lagoon systems subject to the MWWE 
strategy or the WSER.  For more information about designing a new or upgraded wastewater treatment 
facility, contact an Approvals Engineer from the Water Security Agency. The contact information is given on 
page 2 of this guideline document.  
 
For more information on the WSER, please visit:   
http://www.ec.gc.ca/eu-ww/  
 
For more information on the MWWE strategy, please visit: 
http://www.ccme.ca/ourwork/water.html?category_id=81 
 
4.1.2 Approvals 
During the investigation for sewage treatment facilities, the requirements of other administrative authorities 
with respect to environmental impact assessments, zoning, planning, land use, etc. should be reviewed and 
applicable consultation undertaken.  As well, the effect on potentially impacted landowners should be 
addressed and resolved.  Required approvals from other authorities should be obtained as soon as possible.  
Where the use of non-owned external treatment facilities are proposed, a long-term agreement should be 
obtained which defines rights and responsibilities. 
 
4.1.3 Process Selection 
A process should be capable of providing the necessary treatment and effluent discharge control to protect 
the adjacent and receiving environment. During selection of a process type, due consideration should be 
given to: 
 the suitability of the process in terms of operational, maintenance and financial capabilities; 
 the characteristics of the sewage including present and projected flows and quality trends, ease of 

treatment and the existence of sewer use bylaws; 
 the results of any treatability or pilot plant studies; 
 operational flexibility, potential increased treatment modifications; and 
 reliability of the process and the potential for malfunctions or bypassing needs. 
 



15 

4.1.4 Performance Guidelines 
Table 4.1 lists expected effluent quality produced by well operated treatment facilities treating typical 
municipal sanitary sewage.  The table can be used to illustrate potential effluent quality for selected 
processes and as a guide for performance comparisons.  Specific facilities may have different treatment 
objectives and quality requirements. 
 
Table 4.1  Sewage Treatment Processes – Typical Effluent Quality 

 
Process 

BOD5 
mg/L 

TSS 
mg/L 

Total P 
mg/L 

Total N 
mg/L 

Total Coliforms/ 
100 mL 

Primary 
(incl. anaerobic lagoons) 
with phosphorus removal 

 
75-150 
45-85 

 
50-110 
25-50 

 
5-7 
1-2 

 
25-45 
20-40 

 
>2x106 
>2x105 

Secondary 
Biological (Mech.) 
Aerated Lagoons 
Facultative Lagoons 
- Spring 
- Late Fall 

 
10-25 
15-30 
 
25-70 
10-30 

 
10-25 
20-35 
 
20-60 
10-40 

 
3.5-6.5 
4-7 
 
3.5-7 
2-5 

 
15-35 
20-40 
 
20-35 
5-20 

 
2x104-2x105 
2x10

3
-2x10

5
 

 
<2x103-2x105 
2x102-2x104 

Advanced 
Secondary with chemical 
treatment (phosphorus control) 

 
5-15 

 
10-30 

 
0.5-1.5 

 
15-35 

 
2x10

2
-2x10

4
 

 
4.1.5 Location 
Siting considerations should include: 
 isolation and buffering adequacy from existing and reasonably foreseeable development; 
 present and planned land use compatibility; 
 prevailing winds; 
 year round accessibility for vehicular traffic; 
 protection from flooding; 
 suitability for expansion; 
 effluent discharge arrangements; 
 topography, soil conditions and groundwater regime; and  
 future servicing feasibility. 
 
In general, sewage treatment facilities should be located to avoid local objections and as far as possible from 
existing or pending development.  Mechanical sewage treatment plants should be located at least 300 m 
(1,000 ft) from developments, particularly from those of a residential, commercial or institutional nature.  
Lagoon siting considerations are contained in Section 4.4.2. 
 
4.1.6 Design Loading 
The treatment facility should be sized to accommodate design peak sewage flows with due consideration for 
industrial wastes and shock loadings.  Sufficient flow and quality data should be obtained to define the nature 
and characteristics of the raw sewage.  The data should be adequately comprehensive and appropriate for 
design considerations of the treatment process.  For new systems relevant analogous information should be 
obtained. 
 
If information is unavailable, a typical BOD5 for raw sewage from domestic, commercial, and light industrial 
sources of 77 grams/capita-day (0.17 lbs/capita-day) may be considered. 
 
4.1.7 Plant Facilities 
For the design and installation of sewage treatment components and building services, reference should be 
made to applicable codes, legislation and approval requirements.  Plant design should incorporate safety 
features relevant to the process and as may be required by administrative authorities.  Plant building design 
should incorporate space for proper chemical storage, work and storage areas, personnel and sanitary 
facilities, laboratory area and office services.  Building design and construction should use materials that are 
suitable for the proposed service, easily maintained and cleaned. 



16  

 
Component and equipment layout should be arranged to facilitate operating and maintenance convenience, 
flexibility and potential installation of future units.  Space and proper access should be provided for 
inspections, maintenance and repair.  Provision should be made for equipment removal or replacement.  Unit 
bypasses should be considered to enable removal of a component from service for maintenance or repair 
purposes.  
 
Suitable water supplies should be provided for potable, sanitary, laboratory, cleaning and equipment 
purposes.  Care should be taken to ensure no potential cross connections exist.   
 
Standby or emergency equipment and power facilities should be considered on the basis of the treatment 
process, equipment or component integrity and potential impacts in case of failures. 
 
Proper measuring devices and gauges applicable to the process should be provided.  Allowance should be 
made for manual and/or automatic sampling at important junctions in the treatment process.  Analytical 
equipment should be provided for tests pertinent to the process being used and particularly for use with 
process control. 
 
Every plant should have a readily available and comprehensive operations and maintenance manual.  It is 
suggested that the manual include: 
 drawings, installation descriptions, recommended lubrication and maintenance schedules, special 

operation and/or maintenance features, calibration requirements, spare parts listing, warranties and 
parts and repair availability for all equipment; 

 basic operating procedures; 
 recommended testing and record keeping program; and 
 any emergency procedures and troubleshooting instructions that may be applicable. 
 
4.1.8 Colour Code for Wastewater Treatment Plant Piping 
It is recommended that piping be adequately identified as to contents and direction of flow.  Where a facility 
does not have a standardized colouring or marking code, one should be adopted.  The recommended colour 
code for the Wastewater Treatment Plant Piping as per the “Ten State Standards” is shown in Table 4.2. 
 
Table 4.2 Wastewater Treatment Plant Piping – Recommended Colour Code 

Pipes Colour 
Sludge Lines: 
      Raw Sludge   
      Sludge Recirculation or Suction 
      Sludge Draw Off 
      Sludge Recirculation Discharge 

 
Brown with Black Bands 
Brown with Yellow Bands 
Brown with Orange Bands 
Brown 

Gas Lines: 
     Sludge Gas 
     Natural Gas    

 
Orange or Red 
Orange or Red with Black Bands 

Water Lines: 
    Non-potable Water 
    Potable Water     

 
Blue with Black bands 
Blue 

Other: 
    Chlorine 
    Sulfur Dioxide 
    Sewage (Wastewater)     

 
Yellow 
Yellow with Red Bands 
Gray 

Notes: 
1. The direction of flow and name of contents be noted on all lines 
2. The entire length of pipe to painted with recommended colour  
3. Bands, if necessary are to be located as follows: 

(a) at 9 m intervals, and/or 
(b) where the pipe enters and leaves a room 

4. Individual bands are to be 25 mm wide and a 25 mm space is to be left between bands 
 
 



17 

4.2 Primary  
4.2.1 Pre-Sedimentation 
Screening should be provided as the first treatment stage with consideration given to: 
 provision of adequate space for servicing, drainage and adequate lighting and ventilation; 
 installation of a standby unit; 
 separate outside access to equipment installed in a building where other equipment or offices are 

located; 
 protection from freezing for units installed outdoors; and 
 provision of adequate means of removing screenings. 
  
To protect equipment and reduce grit depositions in pipes, channels, tanks and digesters, grit removal 
facilities should be provided.  Screenings and unwashed grit should be handled in covered containers and 
removed to the disposal site daily.  Consideration should be given to odour control. 
 
Comminution should be used in plants that do not have primary sedimentation tanks or fine screens and 
should be provided in cases where mechanically cleaned bar screens will not be provided.  Consideration 
should be given to: 
 provision of a screened by-pass channel (the use of the by-pass channel should be automatic at 

depths of flow exceeding the design capacity of the unit); and 
 requirements for location of the equipment in accordance with those for screen devices. 
 
4.2.2 Sedimentation 
Plants not having multiple units should include other provisions to assure continuity of treatment.  Capacity of 
units should be designed for peak flow rate with surface overflow rate not to exceed: 
 70 m

3
/m²-d (1400 g/ft²-d) for tanks not followed by secondary treatment; 

 35 m3/m²-d (700 g/ft²-d) with phosphorous removal using alum or ferric compounds; 
 45 m

3
/m²-d (900 g/ft²-d) with phosphorus removal using lime; 

 50 m3/m²-d (1000 g/ft²-d) for tanks followed by secondary treatment with waste activated sludge 
handling in the tanks; and  

 80 m
3
/m²-d (1600 g/ft²-d) for tanks followed by secondary treatment without waste activated sludge 

handling in the tanks. 
 
The tanks should be equipped to enhance safety for operators and provided with convenient and safe 
access to routine maintenance items.  Consideration should be given to protect the tanks and machinery 
from freezing.  Covered tanks should have access provided to weirs, scum removal equipment, inlet and 
outlet.  Tanks installed in a building should be provided with adequate lighting and ventilation.  Since heating 
is not economical for a high humidity area, all water pipe and roof drains in the building should be protected 
from freezing. 
 
Effective scum/sludge collection and removal facilities should be provided.  The unusual characteristics of 
scum and the effect of low temperature, which may adversely affect pumping, piping, sludge handling and 
disposal should be considered in design.  Pumps used for primary sludge should have high suction lift 
capacity. 
 
4.3 Secondary  
4.3.1 Activated Sludge 
During selection of the activated sludge process and its various modifications, the following should be 
considered: 
 raw sewage amenability to biological treatment; operational and laboratory control requirements and 

constraints; 
 expected organic and hydraulic loadings including variations; 
 treatment requirements, including necessary reduction of carbonaceous and/or nitrogenous oxygen 

demand; 
 sewage characteristics including pH, temperature, toxicity, nutrients; 
 maximum organic loading rate; 
 minimum hydraulic detention time; 
 sludge production; and 
 selection of reactor type, including land availability, type of aeration equipment. 



18  

 
Evaluation of aeration equipment alternatives should include the following considerations: 
 costs - capital, maintenance and operating; 
 oxygen transfer efficiency; 
 mixing capabilities; 
 diffuser clogging problems; 
 air pre-treatment requirements; 
 total power requirements; 
 aerator tip speed of mechanical aerators used with activated sludge systems; 
 icing problems; 
 misting problems; and, 
 cooling effects on aeration tank contents. 
 
Aeration equipment should be designed for the maximum organic loading and mixing requirements at high 
temperature conditions with turn-down capability and with motors of adequate horsepower provided for the 
coldest winter weather.  Consideration should be given to standby capacity. 
 
Ample return-sludge pump capacities and pumping rate variability should be provided for the selected 
process.  Waste sludge system should be designed for the maximum sludge production of the process.  
Waste sludge rate should be able to change to meet the process requirements. 
 
4.3.2 Biological Filters 
Consideration for biological filters should include: 
 raw sewage amenability to biological treatment; 
 pretreatment effectiveness including scum and grease removal; 
 expected organic loadings, including variations; 
 expected hydraulic loadings, including variations; 
 treatment requirements, including necessary reduction of carbonaceous and/or nitrogenous oxygen 

demand; 
 sewage characteristics, including pH, temperature, toxicity, nutrients; 
 maximum organic and hydraulic loading rates; 
 type and dosing characteristics of the flow distribution system; 
 type of filter media to be used; 
 configuration of underdrain system; 
 recirculation rate; 
 provision for adequate ventilation; 
 freezing problems in winter time; and 
 provision for flushing the underdrain system. 
 
Flow distribution system selection should be based on the following:   
 ruggedness of construction 
 ease of cleaning; 
 ability to handle large variations in flow while maintaining adequate and uniform flow distribution; and 
 corrosion resistance. 
 
4.3.3 Rotating Biological Contactors 
Considerations for the rotating biological contactor (RBC) process should include: 
 raw sewage amenability to biological treatment; 
 pretreatment effectiveness including scum and grease removal; 
 expected organic loadings, including variations; 
 expected hydraulic loadings, including variations; 
 treatment requirements, including necessary reduction of carbonaceous and/or nitrogenous oxygen 

demand; 
 sewage characteristics, including pH, temperature, toxicity and nutrients; 
 maximum organic loading rate of active disc surface area; and 
 minimum detention time at maximum design flow. 
 



19 

For economy of scale, peaking factor of maximum flow to average daily flow should not exceed 3.  Flow 